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“\Broduct Quality Certificate (Material Test Report) Original
L B BT , S Al | & I AR 1
Jas s A \T) R GB/T3091-2016
Seller YL PO MEAN SV B 43 4 BR 23 F (PINGXIANG IRON & STEEL CO.,LTD) Inspection Standard
e B A » ERFS 20170515-36
Buyer o AEEAME THAMRA T (RIZHAO RRICOM INDUSTRIAL CO.,LTD) Certificate No.:
=) . g, \ VS N
P ERER HIGH QUALITY ;@Nmmxeﬁmrc—"an STEEL PIPE =A% JR20170517-23
Product Name; Contract No.:
e K o WS (%) JEAR A (iR KR [KEEAWS  EE J5 ik Eid]
Heat Quantity | Chemical Composition Yield | Tensile [Elongation] Hydraulic [Straughtness Dimentions Surface
No.: Size(mm) £ 2 . . Point | Strength Pressures Test &Outside Self Color
PC 3 bt b J S |GNi|Cu Mpa Mpa 8% Test Quality Test
10T20136 42.0X1.8X6000 110 [0.16 [0.21 [0.45 |0.016 | 0.016 235 420 23 pass pass pass ok
10720136 25.0X1.5X6000 69 0.26 10.18 10.43 10.019 ] 0.019 235 418 23 pass pass pass ok

Pl LIZ A E AR A ER B AR AEE E .
Note: The pipes being damaged during transportation, loading and unloading are not within the scope of inspection.

2 ¥ AR A RE, ETSAAUBERRRE, GRAARATZE.

If you have different opinion for our products, please provide us in written form in three mon

3N SR, A P MIER . WS AR
When testifying the different opinion , Please take the certificate of product and the contract No..
## A (Person in charge) : XI4%

IR (Inspector) : FKfH

ths .overdue not accept.

%1% 5 (Delivery Person) : £EM




